
HLK-4600

Camera Boom Arm

All Drawings Copyright    Issue Date: 10
th

 May 2005 

© C.M. Innovations Ltd.    Revision:  1 



Hydro-Lek Ltd, Falcon House, Ivanhoe Road  Hogwood Lane Industrial Estate, Finchampstead, Berkshire RG40 4QQ 
Tel: +44(0)118 9736903  Fax: +44(0)118 9736915    Email: enquiries@hydro-lek.com   Website: http://www.hydro-lek.com

HLK-4600 Camera Boom Arm:

The HLK-4600 Camera Boom Arm has been designed for pipeline inspection work.  

Using a pair of these arms, pipelines of up to 36” can be easily inspected.  Its unique 

design allows the camera mount to stay at the same angle through the entire 120° of 

angular movement of the arm.  The camera mount can be tilted through a 120°.  The arm 

uses Hydro-Lek’s standard HLK-1300 hydraulic cylinders. 

Specification: 

Dimensions Length of arm 1350 mm

 Height 310 mm

 Width 120 mm

Movement Range Up / Down 70-0-50º

Left / Right 90-0-30º

Camera Tilt / Roll 60-0-60º

Weight Weight in air 14.0 Kg 

Weight in water 9.0 Kg 

Construction 316 SS

HE 30 Hard Anodised Aluminium 

 Polyethylene







Page 1 of 1 HLK-4600 Introduction.doc



1 1

2 2

3 3

4 4

5 5

6 6

7 7

8 8

9 9

10 10

11 11

12 12

13 13

14 14

15 15

16 16

A
A

B
B

C
C

D
D

E
E

F
F

G
G

H
H

I
I

J
J

K
K

L
L

C
am
e
ra
Bo
om
Ar
m
A
ss
e
m
b
ly

H
LK
46
00

A
la
n
G
re
e
n

0
6/
05
/2
00
5

0

D
es
ig
n
ed
b
y

Ch
ec
ke
d
by

A
pp
ro
v
ed
by

D
at
e

1
/
1

E
di
tio
n

Sh
e
et

Da
te

1
2

CM
R
17
0
1-
62

Pi
st
on
Ey
e
Pi
n
62
m
m
lo
n
g

2
10

CM
R
17
0
4

Pi
vo
tS
tu
d
1
2-
11
4-
12
m
m

3
1

CM
R
17
1
3-
11
4

Pi
vo
tS
ha
ft
11
4
m
m
lo
n
g

4
8

CM
R
17
1
4-
21

Fl
an
ge
Bu
sh
(B
ro
n
ze
)

5
3

CM
R
17
1
5-
63

Pl
ai
n
B
us
h

6
6

CM
R
17
1
7-
2.
5

Sp
ac
er
2.
5m
m
lo
ng

7
2

CM
R
46
0
1

Ar
m
M
ai
n
Pl
a
te

8
1

CM
R
46
0
2
R
H
W
A

M
ai
n
Li
m
b
W
e
ld
A
ss
em
b
ly

9
1

CM
R
46
0
2
L
H
W
A

M
ai
n
Li
m
b
W
e
ld
A
ss
em
b
ly

1
0

2
CM
R
46
0
3

P
ar
a
lle
lP
la
ne
Pl
at
e
A
ss
em
b
ly

1
1

6
CM
R
46
0
9

R
et
ai
n
in
g
Bu
sh

1
2

1
CM
R
46
1
0
W
A

La
zy
Ar
m
Li
nk
As
se
m
bl
y

1
3

2
CM
R
46
1
8

Pi
vo
ts
h
af
t

1
4

4
CM
R
46
1
9

Bu
sh

1
5

1
CM
R
53
2
2
W
A

Sl
ew
Pl
a
te
As
se
m
bl
y

1
6

1
CM
R
46
0
7A

Ca
m
er
a
M
ou
nt
Pl
at
e
A

1
7

1
CM
R
46
0
7B

Ca
m
er
a
M
ou
nt
Pl
at
e
B

1
8

1
CM
R
53
3
0

Sl
ew
as
se
m
bl
y

1
9

1
H
LK
-1
3
00
-1
0
0-
S

Cy
lin
de
r
A
ss
em
bl
y
1
00
m
m
St
ro
ke

2
0

1
H
LK
-1
3
00
-1
3
5-
S

Cy
lin
de
r
A
ss
em
bl
y
1
35
m
m
St
ro
ke

2
1

1
H
LK
-1
3
00
-6
0
-S

Cy
lin
de
r
A
ss
em
bl
y
6
0m
m
St
ro
ke

2
2

1
H
LK
-6
0
00

Pi
lo
t
C
he
ck
As
se
m
bl
y

2
3

1
CM
R
21
0
76

Ca
m
er
a
M
ou
nt

2
4

1
CM
R
21
0
93

La
zy
Li
nk
Ar
m

2
5

1
CM
R
21
0
94

Ca
m
er
a
Ti
lt
Cl
a
m
p

2
6

6
CM
R
17
1
4-
b

N
yl
on
Fl
an
ge
Bu
sh
14
m
m
lo
ng

2
7

3
CM
R
21
9
4

Br
on
ze
B
us
h

2
8

2
CM
R
17
0
5

Sc
re
w
Bu
n
g

2
9

1
CM
R
46
2
3

Pr
ot
ec
to
r
R
od

3
0

1
CM
R
46
2
5

Cy
lin
de
r
B
us
h

3
1

5
M
6
N
ut

N
yl
oc
N
u
t

3
2

4
M
6
W
as
he
r

Pl
ai
n
W
as
he
r
Ty
p
e
A

3
3

8
M
6
W
as
he
r

Pl
ai
n
W
as
he
r
Ty
p
e
B

3
4

2
M
6
x
1
6

So
ck
et
Ca
p
H
ea
d
S
cr
ew

3
5

2
M
6
x
2
5

So
ck
et
Ca
p
H
ea
d
S
cr
ew

3
6

2
M
6
x
5
0

So
ck
et
Ca
p
H
ea
d
S
cr
ew

3
7

3
M
6
x
5
5

H
ex
ag
on
H
ea
d
Sc
re
w

3
8

32
M
8
N
ut

N
yl
oc
N
u
t

3
9

22
M
8
W
as
he
r

Pl
ai
n
W
as
he
r
Ty
p
e
A

4
0

20
M
8
W
as
he
r

Pl
ai
n
W
as
he
r
Ty
p
e
B

4
1

6
M
8
x
2
5

H
ex
B
ol
t

4
2

4
M
8
x
1
20

H
ex
B
ol
t

4
3

1
M
8
St
ud
d
in
g

M
8
St
ud
d
in
g

4
4

2
M
3
x
2
0
P
in

R
ol
lP
in

Pa
rt
s
Li
st

IT
EM

Q
TY

PA
R
T
NU
M
B
ER

D
E
SC
RI
PT
IO
N

2 4 38 4022 19 18 1 4 4
4 3 4 5 6 33 34 15 38 39 41

1
0

1
8

10
2563840

10 13 14

1 4 4
4

1
2

19
10

3
8

3
9

4
2

141310

26 31 33 37

2
6

2
7

3
1

3
3

3
7

31 38 39 43 28 32 35 2
9

2
3

11
11

23840

23840

243840

2
0

8 7

7 9

20 18

1
1

2
2

3
1

3
2

3
6

11
11

11

2388

23840

23840

23840

3
9

3
8652

2 2 2 2

2

2 2 22 2

6
Po
si
tio
n
s

2
2

22

2
2

2
2

222

24

25

2 2

2 2

2
Po
sit
io
n
s

2

2
Po
si
tio
n
s

2 22

4
Po
si
ti
on
s

2

2

2 2 2

H
yd

r
o-

L
e

k
L

im
it

e
d

,U
n

it
4

,
W

el
le

r
D

ri
v

e
H

o
gw

o
o

d
L

a
n

e
In

d
u

s
tr

ia
lE

s
ta

te

F
in

c
h

am
p

s
te

ad
,

B
e

rk
s

.R
G

4
0

4
Q

Z
T

e
l:

0
11

8
97

3
69

0
3

F
a

x
:

01
1

8
9

7
3

69
1

5

S
p
e
c
if
ic
a
ti
o
n
&
P
a
rt
s
S
u
b
je
c
t
to
C
h
a
n
g
e
W
it
h
o
u
t
P
ri
o
r
N
o
t
if
ic
a
ti
o
n

242



Page 1 of 1                                                                                              Parts List for HLK-4600 S.doc 

Parts List for HLK-4600 Standard Camera Boom Arm 

ITEM QTY PART NUMBER DESCRIPTION 

1 2 CMR 1701-62 Piston Eye Pin 62mm long 

2 10 CMR 1704 Pivot Stud 12-114-12mm 

3 1 CMR 1713-114 Pivot Shaft 114mm long 

4 8 CMR 1714-21 Flange Bush (Bronze) 

5 3 CMR 1715-63 Plain Bush 

6 6 CMR 1717-2.5 Spacer 2.5mm long 

7 2 CMR 4601 Arm Main Plate 

8 1 CMR 4602 RH WA Main Limb Weld Assembly 

9 1 CMR 4602 LH WA Main Limb Weld Assembly 

10 2 CMR 4603  Parallel Plane Plate Assembly 

11 6 CMR 4609 Retaining Bush 

12 1 CMR 4610 WA Lazy Arm Link Assembly 

13 2 CMR 4618 Pivot shaft 

14 4 CMR 4619 Bush 

15 1 CMR 5322 WA Slew Plate Assembly 

16 1 CMR 4607A Camera Mount Plate A 

17 1 CMR 4607B Camera Mount Plate B 

18 1 CMR 5330 Slew assembly 

19 1 HLK-1300-100-S Cylinder Assembly 100mm Stroke 

20 1 HLK-1300-135-S Cylinder Assembly 135mm Stroke 

21 1 HLK-1300-100 (60)-S Cylinder Assembly 100 (60)mm Stroke 

22 1 HLK-6000 Pilot Check Assembly 

23 1 CMR 21076 Camera Mount 

24 1 CMR 21093 Lazy Link Arm 

25 1 CMR 21094 Camera Tilt Clamp 

26 6 CMR 1714-b Nylon Flange Bush 14mm long 

27 3 CMR 2194 Bronze Bush 

28 2 CMR 1705 Screw Bung 

29 1 CMR 4623 Protector Rod 

30 1 CMR 4625 Cylinder Bush 

31 5 M6 Nut Nyloc Nut 

32 4 M6 Washer Plain Washer Type A 

33 8 M6 Washer Plain Washer Type B 

34 2 M6 x 16 Socket Cap Head Screw 

35 2 M6 x 25 Socket Cap Head Screw 

36 2 M6 x 50 Socket Cap Head Screw 

37 3 M6 x 55 Hexagon Head Screw 

38 32 M8 Nut Nyloc Nut 

39 22 M8 Washer Plain Washer Type A 

40 20 M8 Washer Plain Washer Type B 

41 6 M8 x 25 Hex Bolt 

42 4 M8 x 120 Hex Bolt 

43 1 M8 Studding M8 Studding 

44 2 M3 x 20 Pin Roll Pin 



HLK-1300

Hydraulic Cylinder

All Drawings Copyright Issue Date: 10th October 2000

© C.M. Innovations Ltd. Revision: 0



Hydro-Lek Ltd, Falcon House, Ivanhoe Road  Hogwood Lane Industrial Estate, Finchampstead, Berkshire RG40 4QQ 
Tel: +44(0)118 9736903  Fax: +44(0)118 9736915    Email: enquiries@hydro-lek.com   Website: http://www.hydro-lek.com

HLK-1300 30 mm Bore Cylinder:

The HLK-1300 30 mm Bore Cylinders are compact devices with both extend and retract 

ports in the rear of the cylinder.  The cylinders are machined from 316 Stainless Steel 

and rated at working pressures of 210 bar.  Three stroke lengths are provided as 

standard in all Hydro-Lek manipulators, with shafts being supplied in varying lengths.  

Any length cylinder up to 1500mm can be supplied in this design.  Pivot points are 

designed to accept pins of 9.525mm (0.375") dia. 

Specification: 

Extending force at 210 bar   1485 Kg 

Retract force at 210 bar   890 Kg 

Stroke length     65mm 

 Weight in air    950 g 

 Weight in water    800 g 

Stroke length   100mm 

 Weight in air    1.1Kg 

 Weight in water    930 g 

Stroke length   135mm 

 Weight in air    1.5Kg 

 Weight in water    1.2Kg 

Standard port   1/8 NPT 

Material   316 SS 





Page 1 of 2 HLK-1300 Disassembly.doc

HLK-1300 30 mm Bore Hydraulic Cylinder

Disassembly Procedure

The Hydro-Lek Cylinders are constructed from stainless steel, phosphor bronze

bushes and brass.

They are unique in that both flow and return are via rear entry ports making

hydraulic plumbing easy in cramped areas.

Disassembly

1. Unscrew Piston Seal Nut (7) from

Piston Body (11).

2. Pull Piston Shaft Assembly (6) from

Piston Body (11)

3. Unscrew Piston (5) from Piston Rod

(6).



Page 2 of 2 HLK-1300 Disassembly.doc

4. Replace BS 120 O Ring (20) and BS

120 Backup Washers (26) on the

Piston (5)

5. Replace BS 012 O Ring (19) on thread

of Piston Rod (6)

6. Remove Piston Seal Nut (7) from

Piston Rod (6)

Replace BS 122 O Ring (21) on

outside of Piston Seal Nut (7)

7. Replace BS 116 O Rings (22), BS 116

Backup Washers (25) and Wiper Seal

(30) on inside of  Piston Seal Nut (7)

8. Assembly is the reverse procedure of

above.

Grease all O Rings and Seals before

assembly

Apply a small amount of Loctite 270

to the thread of Piston Rod (6) before

re fitting Piston (5)





Page 1 of 1 HLK-1300 Parts List.doc

HLK-1300

30 mm Bore Cylinder

Parts List       Spares List

Item DRG No. Description QTY Seal

5 1303 Piston 1

6 1304-L Piston Shaft 1

7 1305 Cylinder Seal Nut 1

10 1075 Piston Rod Eye 1

11 1307 Cylinder Body Assembly 1

19 O Ring BS 012 1 1

20 O Ring BS 120 1 1

21 O Ring BS 122 1 1

22 O Ring BS 116 2 2

25 Backup Washer BS 116 2 2

26 Backup Washer BS 120 2 2

30 Wiper Seal 218 105 4490 1 1


